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Plot 7-984. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | 19°M
12830.00 Peak \% - - -75.39 22.42 54.03 88.23 -34.20
12830.00 | Average \% - - -86.64 22.42 42.78 68.23 -25.45

Table 7-149. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-985. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
12870.00 Peak \% - - -75.77 21.63 52.86 88.23 -35.37
12870.00 | Average \% - - -86.53 21.63 42.10 68.23 -26.13

Table 7-150. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-986. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 9
12950.00 Peak \% - - -75.17 21.74 53.57 88.23 -34.66
12950.00 | Average \% - - -86.64 21.74 42.10 68.23 -26.13

Table 7-151. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

@ clement

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
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Plot 7-987. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU26)
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Plot 7-988. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113 — RU26, Pol. H)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Turptable TR AFCL A Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuV/m]
13030.00 Peak \% - - -75.79 21.96 53.17 88.23 -35.06
13030.00 | Average \Y% - - -86.94 21.96 42.02 68.23 -26.21

Table 7-152. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-989. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13070.00 Peak \% - - -75.65 21.50 52.85 88.23 -35.38
13070.00 | Average \% - - -86.97 21.50 41.53 68.23 -26.70

Table 7-153. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

EUT Type:

11/29/2023 - 04/04/2024 | Tablet Device
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Plot 7-990. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | L9
*| 13390.00 Peak H - - -72.85 22.17 56.33 73.98 -17.65
*| 13390.00 | Average H - - -84.83 22.17 44.35 53.98 -9.63

Table 7-154. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-991. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-992. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185 — RU26)
FCC ID: BCGA2902 MEASUREMENT REPORT Approved by:
IC: 579C-A2902 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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@ element

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Turptable TR AFCL A Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuV/m]
13750.00 Peak H - - -77.03 21.35 51.32 88.23 -36.91
13750.00 | Average H - - -87.92 21.35 40.43 68.23 -27.80

Table 7-155. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-993. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Turr\table e AFCL s Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | L9
13790.00 Peak H - - -76.87 21.82 51.95 88.23 -36.28
13790.00 | Average H - - -88.01 21.82 40.81 68.23 -27.42

Table 7-156. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 315 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
120
E
>
2 100 -
£
2 80
I
in
3 601
40 -
1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18
Frequency (GHz)
Plot 7-994. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turptable AN AFCL AT Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | L9
5245.00 Peak H 226 246 -62.75 19.96 64.21 88.23 -24.02
5245.00 Average H 226 246 -70.75 19.96 56.21 68.23 -12.02
13990.00 Peak H - - -76.91 21.77 51.86 88.23 -36.37
13990.00 | Average H - - -88.12 21.77 40.65 68.23 -27.58

Table 7-157. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-995. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU26)
Trace: MAXH RBW: 1 MHz
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Plot 7-996. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 229 — RU26)

FCC ID: BCGA2902
IC: 579C-A2902
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
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Test Dates:
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EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuV/m]

5336.00 Peak H 241 250 -56.32 19.67 70.35 88.23 -17.88
5336.00 | Average H 241 250 -64.89 19.67 61.78 68.23 -6.45
14190.00 Peak \% - - -73.79 21.93 55.14 88.23 -33.09
14190.00 | Average \% - - -85.46 21.93 43.48 68.23 -24.75

Table 7-158. Radiated Spurious Emission Measurements SDM — RU26

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-997. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-998. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU242)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HN] | Height [cm] Azimuth Level [dB/m] Strength [dByV/m] [dB]
[degree] [dBm] [dBuV/m]

*[11910.00 Peak H - - -72.13 20.12 54.99 73.98 -18.99
*| 11910.00 | Average H - - -83.83 20.12 43.29 53.98 -10.69
*[ 17865.00 Peak H - - -74.02 22.53 55.51 73.98 -18.47
*| 17865.00 | Average H - -87.25 22.53 42.28 53.98 -11.70

Table 7-159. Radiate

d Spurious Emissio

n Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-999. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur.ntable A EC] AFCL izl Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
*| 12350.00 Peak H - - -72.94 20.86 54.92 73.98 -19.06
*| 12350.00 | Average H - - -84.57 20.86 43.29 53.98 -10.69

Table 7-160. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1000. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 93 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Frequency Ant. Pol. | Antenna Tur.ntable A EC] AFCL izl Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
12830.00 Peak H - - -76.17 22.42 53.25 88.23 -34.98
12830.00 | Average H - - -86.63 22.42 42.79 68.23 -25.44

Table 7-161. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1001. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] | [9°H
12870.00 Peak H - - -74.96 21.63 53.67 88.23 -34.56
12870.00 | Average H - - -86.56 21.63 42.07 68.23 -26.16

Table 7-162. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1002. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Ant. Pol. | Antenna Tur.ntable SIS AFCL L Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] | oM
12950.00 Peak H - - -74.79 21.74 53.95 88.23 -34.28
12950.00 | Average H - - -86.81 21.74 41.93 68.23 -26.30

Table 7-163. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1003. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113 — RU242)
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Plot 7-1004. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113 — RU242, Pol. H)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device
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Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Tur.ntable AUV AFCL L Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[degree] [dBm] [dBuV/m]
13030.00 Peak H - - -75.82 21.96 53.14 88.23 -35.09
13030.00 | Average H - - -86.78 21.96 42.18 68.23 -26.05

Table 7-164. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1005. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | [9°H
13070.00 Peak H - - -75.70 21.50 52.80 88.23 -35.43
13070.00 | Average H - - -86.67 21.50 41.83 68.23 -26.40

Table 7-165. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 327 of 384

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 36.0ms
120
E
3 100
g
£
@ 80
I
&
3 60 'l
a0
1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18
Frequency (GHz)
Plot 7-1006. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur.ntable SIS AFCL L Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] | oM
*| 13390.00 Peak \% - - -76.34 22.34 53.00 73.98 -20.98
*| 13390.00 | Average \ - - -87.18 22.34 42.16 53.98 -11.82

Table 7-166. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270063-14-R1.BCG

11/29/2023 - 04/04/2024 | Tablet Device
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Plot 7-1007. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185 — RU242)
Trace: MAXH RBW: 1 MHz
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Plot 7-1008. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185 — RU242)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device
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Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Frequency Ant. Pol. | Antenna Tur.ntable AUV AFCL L Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBpV/m] [dB]
[degree] [dBm] [dBuV/m]
13750.00 Peak H - - -76.98 21.35 51.37 88.23 -36.86
13750.00 | Average H - - -87.70 21.35 40.65 68.23 -27.58

Table 7-167. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1009. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | [9°H
13790.00 Peak H - - -77.02 21.82 51.80 88.23 -36.43
13790.00 | Average H - - -87.84 21.82 40.98 68.23 -27.25

Table 7-168. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1010. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Tur.ntable S e AFCL sl Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
5242.00 Peak H 250 250 -62.04 19.90 64.86 88.23 -23.37
5242.00 | Average H 250 250 -72.57 19.90 54.33 68.23 -13.90
13990.00 Peak H - - -77.06 21.77 51.71 88.23 -36.52
13990.00 | Average H - - -88.26 21.77 40.51 68.23 -27.72

Table 7-169. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2311270063-14-R1.BCG

Test Dates:

11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1011. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)
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Plot 7-1012. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 229 — RU242)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
11/29/2023 - 04/04/2024

Test Report S/N:
1C2311270063-14-R1.BCG

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Ant. Pol. | Antenna Tur.ntable S e AFCL sl Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuV/m]

5341.00 Peak H 225 253 -59.60 19.71 67.11 88.23 -21.12
5341.00 | Average H 225 253 -70.16 19.71 56.55 68.23 -11.68
14190.00 Peak \% - - -73.53 21.93 55.40 88.23 -32.83
14190.00 | Average \% - -85.38 21.93 43.55 68.23 -24.68

Table 7-170. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2902 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2902 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 334 of 384
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7.7.4

Antenna WF8 Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS

Peak Trace RBW: 1 MHz
Avg, Offset: 16.5d8 YBW: 3 MHz
Pegk Offset: 16.0d8 SWT: 1.0ms

Peak: 5923.65 MHz, 63.73 dBuV/m
Avg: 5912.85 MHz, 50.37 dBuV/m
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Plot 7-1013. Antenna WF8 Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS &5 10 REW: 1MHz  peak: 7125.45 MHz, 68.40 dBuV/m
Pesk Difeet: 17 adn SWT: 1.0ms _ Avg: 7125.45 MHz, 53.82 dBuV/m
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Plot 7-1014. Antenna WF8 Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU26)

FCC ID: BCGA2902
IC: 579C-A2902

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 - 04/04/2024

EUT Type:
Tablet Device
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Plot 7-1015. Antenna WF8 Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)
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Plot 7-1016. Antenna WF8 Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2902
IC: 579C-A2902

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270063-14-R1.BCG

Test Dates:
11/29/2023 -

EUT Type:
04/04/2024 | Tablet Device
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7.7.5 Antenna WF8 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

PASS o g RBW:1MHz  peak: 5925.00 MHz, 75.14 dBuV/m
beSi Offiet 16.0dp SWT: Loms _Avg: 5914.20 MHz, 51.72 dBuV/m
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Plot 7-1017. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
PASS o g RBW:1MHz  peak: 7125.00 MHz, 74.18 dBuV/m
pug et 15348 SWT: 1.0ms  Avg: 7126.80 MHz, 53.49 dBuV/m
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Plot 7-1018. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

[=)]
o
t\
1 3

MCS11

3 Meters

5965MHz

3

PASS i

RBW: 1 MHz .
i Oﬁset 15308 VBW 3my. Peak: 5925.00 MHz, 82.74 dBuV/m

WT: 1.0ms__ Avg: 5920.50 MHz, 64.51 dBuV/m
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Plot 7-1019. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU484)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS11

3 Meters

7045MHz

219

PASS i

RBW: LMHz  peak: 7137.60 MHz, 64.80 dBpV,
Avg, St 18,100 VBW: 3MHz €2 z pv/m
ffset: 17.8dB

SWT: 1.oms__ Avg: 7125.00 MHz, 53.22 dBuV/m
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Plot 7-1020. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU484)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements:
Operating Frequency:

Channel:

Plot 7-1021.
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Field Strength (dBuV/m)
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RBW:1MHz  peak: 7125.90 MHz, 80.93 dBuV/m

PASS E\?fgkgﬁset 18.1ds YBW: 3 MHz
ffset: 17.8dB

SWT: 1.oms __ Avg: 7125.00 MHz, 64.39 dBuV/m
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Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU484)
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Antenna WF8 Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
PASS i RBW:1MHz  peak: 5913.30 MHz, 75.60 dBuV/m
B e 1 e SWT: 1.0ms _ Avg: 5916.90 MHz, 54.71 dBuV/m
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Plot 7-1022. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
PASS Peak Trace GE‘JWVE % mn; Peak: 7131.30 MHz, 67.45 dBuV/m
pugi et 15798 SWT: 1.oms  Avg: 7290.60 MHz, 53.35 dBuV/m
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Plot 7-1023. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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RU996
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
PASS E{\;akg%as%pt 16 6d8 ng: % mng Peak: 5925.00 MHz, 82.83 dBuV/m
Pesk Offeet: 16.0d8 SWT: 1.0ms _ Avg: 5924.10 MHz, 64.89 dBuV/m
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Plot 7-1024. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
PAS ek ng: % mng Peak: 7129.50 MHz, 73.65 dBuvV/m
ﬁggk%?fiii 18448 SWT: L.oms  Avg: 7125.00 MHz, 59.70 dBuV/m
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Plot 7-1025.

Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU996)
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7.7.6  Antenna WF8 Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

werag RBW: 1 MHz .
PASS Roak 08 1o sqn VBW: 3 MHz Peak: 5925.00 MHz, 75.43 dBuV/m

Peak Offset: 16.0dB SWT: 1.0ms AVg' 5869.20 MHZ, 5666 dBIJVfITI
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Plot 7-1026. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

PASS Pask Prace REW: 1MHz  peak: 7128.15 MHz, 70.41 dBuV/m
pug, otset: 18398 SWT: 1.oms _ Avg: 7141.20 MHz, 54.12 dBuV/m
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Plot 7-1027. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS11

3 Meters

6025MHz

15

PAS Peak Tra

ce RBW: 1MHZ  peak: 5908.35 MHz, 83.52 dBpV.
Avg Offih. 16,008 VBW: 3MHz  + °2 z pv/m
Peak Offset:

16.0d8 SWT: 1.0ms _ Avg: 5922.75 MHz, 65.50 dBpV/m
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Plot 7-1028. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS11

3 Meters

6185MHz

47

PASS i

ﬁ
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Plot 7-1029. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6825MHz
Channel: 175
PASS Peak Tra @gw ;mn; Peak: 7132.82 MHz, 64.79 dBpV/m
e Of“sift 18 TS SwT: 1.oms _ Avg: 7130.44 MHz, 54.00 dBpV/m
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Plot 7-1030. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
PASS iz REW: 1MHz  peak: 7128.60 MHz, 82.16 dBuV/m
peg; O”SE;; 18748 SWT: l.oms _Avg: 7128.15 MHz, 63.37 dBuV/m
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Plot 7-1031. Antenna WF8 Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU996x2)
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7.7.7 Antenna WF7a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS o g RBW:1MHZ  peak: 5914.65 MHz, 64.77 dBuV/m
pesi Offiet 16.0dp SWT: L.oms _Avg: 5923.20 MHz, 50.43 dBuV/m
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Plot 7-1032. Antenna WF7a Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS o g RBW:1MHz  peak: 7125.45 MHz, 67.06 dBuV/m
pg et 15508 SWT: 1.0ms _ Avg: 7300.95 MHz, 53.43 dBuV/m
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Plot 7-1033. Antenna WF7a Radiated Lower Band Edge (Peak/Average — UNIl Band 8 — RU26)
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6150

7350

RU242
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
PASS Poak Trace CS‘JWV: % mng Peak: 5925.00 MHz, 69.98 dBuV/m
pug, et 16498 SWT: 1.0ms _ Avg: 5924.55 MHz, 54.81 dBuV/m
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Plot 7-1034. Antenna WF7a Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS Posk Trace GE‘JWVE % mn; Peak: 7125.45 MHz, 73.67 dBuV/m
pug; Offeet: 18248 SWT: 1.0ms _Avg: 7125.00 MHz, 57.86 dBuV/m
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Plot 7-1035. Antenna WF7a Radiated Lower Band Edge (Peak/Average — UNIl Band 8 — RU242)
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7.7.8

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5965MHz

Channel:

3

PASS

Peak Trace RBW: 1 MHz
Avg. Offset: 16.5d8 YBW: 3 MHz
Pegk Offset: 16.0d8 SWT: 1.0ms

Antenna WF7a Radiated Band Edge Measurements (40MHz BW)

Peak: 5925.00 MHz, 71.95 dBuv/m
Avg: 5922.75 MHz, 51.40 dBuV/m
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Plot 7-1036. Antenna WF7a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

7350

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227
PASS gf\;a;‘(g'%ﬁ_ 15748 ng; % mn; Peak: 7125.00 MHz, 74.69 dBuV/m
Pegk Offsef: 17‘.3dB SWT: 1.0ms AVg' 7329.30 MHZ, 53.41 dBIJ.Ver
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Plot 7-1037.

Antenna WF7a Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS5

3 Meters

5965MHz
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ng IMHz  peak: 5925.00 MHz, 78.90 dBuV/m
Avg Offset 16408 VRN I THZ  6\5924.10 MHzZ, 60.23 dBUV/m
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Plot 7-1038. Antenna WF7a Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU484)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

MCS5

3 Meters

7085MHz

227

PASS i

RBW:1MHz  peak: 7126.80 MHz, 80.35 dBuV/m

SWT: 1.oms__ Avg: 7125.45 MHz, 65.14 dBuV/m

Avg. Offset: 18.2d8 VBW: 3 MHz
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Plot 7-1039. Antenna WF7a Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU484)
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